

# ACETAMINOPHEN AND IBUPROFEN DOSING

## Acetaminophen (Tylenol®) • 160mg/5mL

Give every 4-6 hours, as needed. No more than 5 doses in a 24-hour period. For babies under 3 months consult your physician.

Weight	Age	Dose
12-17 lbs	4-11 mos	2.5 mL
18-23 lbs	12-23 mos	3.75 mL
24-35 lbs	2-3 yrs	5 mL
36-47 lbs	4-5 yrs	7.5 mL
48-59 lbs	6-8 yrs	10 mL
60-71 lbs	9-10 yrs	12.5 mL
72-95 lbs	11 yrs	15 mL

## Ibuprofen (Advil® or Motrin®) • 100mg/5mL

Give every 6-8 hours, as needed. No more than 4 doses in a 24-hour period. For babies under 6 months, consult your physician.

Weight	Age	Dose
Use infant drops only (50 mg/1.25 mL)		
12-17 lbs	6-11 mos	1.25 mL
Use infant drops only (50 mg/1.25 mL)		
18-23 lbs	12-23 mos	1.875 mL
24-35 lbs	2-3 yrs	5 mL
36-47 lbs	4-5 yrs	7.5 mL
48-59 lbs	6-8 yrs	10 mL
60-71 lbs	9-10 yrs	12.5 mL
72-95 lbs	11 yrs	15 mL

**Poison Control 1 800-222-1222**



**PEDIATRICA**

Find more resources &  
a practice near you, visit...

**PEDIATRICA.COM**